
   Alternative Water 
Resources   Cluster  
                         

  Alternative Water Resources: A Review 
of Concepts, Solutions and Experiences  



  Alternative Water 
Resources   Cluster  

 Alternative Water Resources Cluster 

 International Water Association 

 2015  

  ALTERNATIVE WATER RESOURCES: 
A REVIEW OF CONCEPTS, SOLUTIONS 

AND EXPERIENCES  



  Main authors 
   Devon Hardy  

  Francisco Cubillo  

  Mooyoung Han  

  Hong Li    

  Key Contributors And Reviewers 
   Helena Alegre  

  Bambos Charalambous  

  Israel García  

  Raül Glotzbach  

  Jan Hofman  

  Valentina Lazarova  

  Walter Malacrida  

  Patricia Gómez Martínez  

  Tim Waldron  

  Xiaochang Wang         
[...]
 Figure 6.4        Hybrid constructed wetland schematic, overhead (top) and cross-sectional (bottom) view (reprinted from  Water Science & Technology  64 (11), 
410–417 (2011) with permission from the copyright holders, IWA Publishing).    

Internal circulation (optional)

NADs

Section

Wetland cell

Clear water
pond

HSFWVBFW

Legend: Sampling points of pilot experiment

Septic tank Sediment pond

Reuse or
discharge

Reuse or
discharge

Raw
wastewater

Raw
wastewater

3 Baffles

3 Baffles

BaffleBaffle

Baffle
Baffle



39 IWA ALTERNATIVE WATER RESOURCES CLUSTER

 The unique shapes and features included in the VBFW  +  HSFW wetland system allow it to make optimal use of the 

relatively small volume of the wetland bed, and to simplify its operation.  Zhai  et al.   ( 2011 ) conducted a study indicating that 

the system is successful at treating effl uent to meet water quality guidelines with minimal costs and energy requirements. 

On the basis of test results, the average removal effi ciency of the CW system for COD, suspended solids, ammonia 

nitrogen (NH 4   +  -N), total nitrogen and total phosphorus were around 84%, 95%, 72%, 65%, and 68%, respectively, 

exceeding the performance of either vertical or horizontal fl ow wetlands alone.  

  6.4       MADHYA PRADESH, INDIA 

 Most greywater reuse projects tend to be in urban and peri-urban areas of developed countries, and are less frequently 

explored in rural areas of developing countries ( Godfrey  et al. ,   2010 ). However, given the relatively low pathogen content 

and high availability of greywater, it offers several advantages in these settings.  Godfrey  et al .  ( 2010 ) examined a rural 

greywater reuse system, which was implemented in schools in the province of Madhya Pradesh, India, and by 2009 was 

operating in 300 schools and 1,500 households owing to its success. The system is relatively simple to construct and can 

be made with locally found materials. It consists of fi ve steps to treat household greywater, including absorption, 

sedimentation, fi ltration, aeration and chlorination. A schematic of the system is shown in Figure  6.5 . First, soap and hair are 

absorbed into the sponge fi lter before the water fl ows into a settling tank, where the sedimentation process allows most 

solids to be removed. Four fi ltration chambers follow the settling tank, which fi lter the water with progressively smaller gravel 

substrates (from 60 mm to coarse sand). The aeration stage occurs as water is aided by gravity through a step tank, and 

then it is stored in a clean water tank, where chlorine is applied twice per week. 
 

 Figure 6.5        Cross-sectional (top) and overhead (bottom) view of greywater treatment system implemented in Madhya Pradesh, India (reprinted from  Water 
Science & Technology  62 (6), 1296–1303 (2010) with permission from the copyright holders, IWA Publishing).    

 The treated water is used for toilet fl ushing and watering kitchen gardens, and users are educated to refrain from directly 

watering fruit and leafy greens with greywater, and to wash and/or cook vegetables well before eating.  Godfrey  et al .  ( 2010 ) 

assessed the effi ciency of the system by measuring fi ve key parameters (TSS, turbidity, BOD, COD and faecal coliform) in 

both the infl uent and the effl uent, to see how many contaminants had been removed in the process (Table  6.3 ). Results 

indicate that – although the effl uent water does not meet potable standards – it is safe to use for non-potable uses. The 

authors also note that the system in question can be implemented at an affordable cost, thus making it optimal for low-

income areas. Not only this, but it helps to alleviate sanitation issues, as more water is made available for toilet fl ushing. 



40 IWA ALTERNATIVE WATER RESOURCES CLUSTER

  

  6.5       TENORIO WASTEWATER TREATMENT PLANT, MEXICO 

 Tenorio Wastewater Treatment Plant (WWTP) in San Luis Potosi, Mexico, was the fi rst treatment facility in Mexico to 

produce multi-quality recycled water for a variety of end uses. Given the arid climate of the region and over-pumping of the 

two main aquifers, freshwater is minimal, and it has resulted in untreated wastewater being used for agricultural irrigation. 

The Tenorio WWTP uses the recycled water for agriculture, industrial use (power plant), environmental enhancement and 

groundwater restoration. It has been successfully operating since 2006, saving over US$18 million for the connected power 

plant ( Lazarova  et al .,   2014 ). 

 Tenorio WWTP treats 45% of the wastewater from the city of San Luis Potosi, and has a total capacity of 90,720 m 3  per 

day ( Lazarova  et al .,   2014 ). The primary treatment step is applied to all incoming wastewater and includes initial screening, 

removal of grit and grease and primary clarifi cation. After this step, more than half of the primary treated water is discharged 

to the Tenorio Reservoir – which was converted to a constructed wetland – to remove organic matter and faecal coliforms 

before the water is pumped for agricultural irrigation. The water that is not allocated to irrigation undergoes secondary 

treatment by activated sludge nitrogen removal, followed by tertiary treatment with sand fi ltration, lime, softening and 

chlorine disinfection to be used for cooling purposes in a nearby power plant ( Lazarova  et al .,   2014 ). A schematic of the 

treatment process is shown in Figure  6.6 . 
 

Parameter Infl uent Effl uent Effi ciency; % or log removal

Suspended solids, mg/L 190 120 37
Turbidity, NTU 142.5 80 44
BOD 5 , mg/L 187,5 90 52
COD (total) t  mg/L 529.5 248 53
Faecal coliform, log 4.2–54 Ulog/lOOmL 4–4.6 Ulog/100mL  +  0.2–0,3

 Table 6.3        Effi ciency of greywater treatment system, based on fi ve key water quality indicators (reprinted from  Water Science & Technology  62 (6), 1296–1303 
(2010) with permission from the copyright holders, IWA Publishing).   

 Figure 6.6        Schematic of Tenorio WWTP in San Luis Potosi, Mexico (reprinted from  Journal of Water Reuse and Desalination  4 (1), 18–24 (2014) with permission 
from the copyright holders, IWA Publishing).    

Grit and grease
removal

Primary clarifier
Densadeg

Lifting station 1

Lifting
station 2 Aeration tanks

Secondary
clarifiers

Agricultural
reuseTenorio

reservoir

Sand filtration Softening

Lime
treatment

Cooling
tower

in power
plant

Lifting
station 3

 The Tenorio WWTP saves about 7.9 Mm 3  of potable water per annum, improves the quality of irrigation water and 

provides wildlife habitat through wetland restoration. The primary treatment process is effective in removing suspended 

solids down to a concentration of 82 mg/L – which is further improved to 28 mg/L after wetland treatment – while 

maintaining nutrient content to allow reduced fertiliser use in agriculture. In addition to this, disinfection of faecal coliforms is 

ensured with a 40 day residence time in the CW system. Salinity is also controlled to reduce the risk of damaging salt-

sensitive crops ( Lazarova  et al. ,   2014 ). 

 An ecosystem monitoring programme was set up to evaluate environmental health in and around the Tenorio Reservoir 

since its modifi cation to perform as a wetland. The study found that the presence of the wetland has enhanced biodiversity 

in the region by attracting a variety of migratory birds, as well as increasing the number of species of small mammals and 

fl ora ( Lazarova  et al. ,   2014 ). Finally, the project led to several social and economic benefi ts in the area, including a reduced 



41 IWA ALTERNATIVE WATER RESOURCES CLUSTER

incidence of gastrointestinal diseases from raw wastewater-irrigated plants, economic benefi ts for farmers and industry due 

to a more reliable alternative water supply, improved standards of living due to a cleaner environment, and conservation of 

groundwater resources ( Lazarova  et al. ,   2014 ).  

  6.6       GOREANGAB RECLAMATION PLANT, WINDHOEK, NAMIBIA 

 The Goreangab Reclamation Plant (GRP) in Windhoek, Namibia, has been in operation since 1969, supplying drinking 

water through DPR. The plant successfully ensures suitable water quality with multiple barriers, including treatment, 

non-treatment and operational measures. The actual treatment process includes a combination of ultrafi ltration (UF), 

activated carbon fi ltration and ozonation (see Figure  6.7 ). 
 

 Figure 6.7        Technical schematic of Goreangab Reclamation Plant in Windhoek, Namibia (reprinted from  Journal of Water Reuse and Desalination  5 (1), 64–71 
(2015) with permission from the copyright holders, IWA Publishing).    

pre-ozonationFeed

Q=24.000 m3/d

Cl2

ultrafiltration GAC GAC BAC

(DAF: dissolved air flotation, BAC: biological activated carbon-filter, GAC: granular activated carbon-filter)

ozonation

flocculation rapid sand filtrationflotation (DAF)

 Some of the non-treatment barriers include the following:

   •      diverting trade wastes to a different water treatment plant;  

  •      monitoring at both the inlet and outlet points of the facility;  

  •      constant monitoring of potable water quality;  

  •      blending of reclaimed water with other potable water sources;  

  •      active community engagement programme to improve public acceptance.    

 Along with the GRP ’ s treatment processes – which ensure that between one and four barriers are in place for each 

identifi ed water quality parameter – the above actions help to ensure that safe drinking water is obtained from the plant 

( Law  et al .,   2015 ).  

  6.7       GUELPH, CANADA 

 The City of Guelph in Ontario, Canada, is a prominent example of a municipality using demand management strategies 

effectively. As a city that gets 100% of its drinking water from aquifers, the importance of conserving that fi nite resource is 

crucial. In 1998, the City began a Water Conservation and Effi ciency Study, followed by implementation of a Water Supply 

Master Plan in 2004 ( City of Guelph,   2009 ). 

 Included in the City ’ s demand management mechanisms are ( Great Lakes Commission,   2015 ) the following:

   •      rebates on water-effi cient toilets and washing machines;  

  •       Blue Built Home  certifi cation programme – based on the presence of effi cient home fi xtures;  

  •      incentives for installing home greywater reuse or RWH systems;  



42 IWA ALTERNATIVE WATER RESOURCES CLUSTER

  •      institutional, residential and industrial (ICI) audit and capacity buyback – pays users for retrofi ts that permanently 

reduce water consumption;  

  •      free audits to assess home water and energy effi ciency, plus free retrofi ts;  

  •      free consultations to improve garden and landscape water use.    

 Toilet and washing machine rebates and the ICI capacity buyback alone resulted in over 400,000 m 3  of water savings in a 

5-year period ( City of Guelph,   2009 ). 

 Overall, Guelph ’ s water conservation programmes have resulted in savings of around 10,000 m 3  per day, despite a 

15,000 person population increase ( Great Lakes Commission,   2015 ), making the per capita water use of the average 

Guelph resident nearly one-third lower than that of the average Canadian (City of Guelph, 2013). Not only is the City 

conserving freshwater, but their demand management programmes have resulted in fi nancial benefi ts of close to six times 

the initial investment in avoided supply, capacity and wastewater costs (Table  6.4 ). 

 

 Table 6.4        Present value of total costs and benefi ts of each City of Guelph demand management strategy ( Great Lakes Commission,   2015 ).   

        Activity Name PV Cost ($) PV Benefi t ($) NPV ($)

Royal Flush Toilet Rebate, SF $1,676,300 $12,068,155 $10,391,855
Royal Flush Toilet Rebate, MF $525.400 $2,534,944 $2,009,544
Royal Flush Toilet Rebate, IQ $55,600 $441,405 $195,605
Smart Wash Washing Machine Rebate $1,333,250 $4,506,374 $3,473.124
Blue Built Home - Bronze $329.2S0 $545,125 $215,546
Blue Built Home - Silver $15,900 $21,467 $5,587
Greywater Reuse Systems $21,000 $3,157 $(17,843)
ICI Audit and Capacity Buyback Program $967,395 $12,323,719 $11,356,324
Rainwater Harvesting System $50,000 $7,264 $(42,736)
Healthy Landscape Visit $368.970 $36,022 $(332,948)
Effi cient Home Visit Surveys (GEL/NetZero City) $229,505 $24,127 $(205,378)
Total $5,572,800 $32,811,780 $27,238,980

 By implementing a wide variety of demand management strategies, as well as encouraging small-scale acquisition of 

AWR through greywater reuse and RWH, the City of Guelph displays exemplary understanding of integrated water supply 

management.  

  6.8       BORA BORA, FRENCH POLYNESIA 

 The French Polynesian island of Bora Bora was experiencing increasing water shortages due to dwindling rainfall, increased 

development and a large tourism sector. Since the existing freshwater resources on the island were not suffi cient to meet 

the needs of permanent residents plus the large infl ux of tourists, it was imperative that water reuse and desalination be 

implemented. Additionally, the lagoon ecosystems typical of French Polynesia are fragile, and the discharge of untreated 

water poses a serious risk to local fl ora and fauna, creating another incentive to reuse water. Bora Bora fi nally put a water 

recycling programme into place, but several constraints had to be addressed to ensure community acceptance of the 

programme ( Lazarova  et al .,   2012 ). 

 Two wastewater treatment plants have been implemented on the island, using UF to treat reclaimed water to European 

standards for bathing water (Table  6.5 ). The recycled water is stored in a covered reservoir after treatment, then chlorinated 

and pumped through a non-potable distribution network. In 2010, solar photovoltaic energy was applied to improve the 

overall energy effi ciency of the programme. Desalination is also being utilised in Bora Bora, with three RO plants having 

been implemented since 2000 ( Lazarova  et al .,   2012 ).  

 According to  Lazarova  et al.   ( 2012 ), the main approach to increasing public acceptance of water reuse in Bora Bora was 

community consultation, which included the following:

   •     public forums and interest groups;  

  •     consulting interest groups and holding workshops;  



43 IWA ALTERNATIVE WATER RESOURCES CLUSTER

  •      education programmes indicating the safety of the reuse scheme, as well as the need for such a project given the 

water constraints;  

  •      collaboration with media to market reclaimed water as a sustainable solution.    

 As a result of these public engagement initiatives, demand for reclaimed water in Bora Bora has increased, as has the 

number of end-users, which doubled after tertiary UF treatment was implemented. Recycled water is now used for boat-

washing, landscape irrigation, fi re protection, industrial uses, large-scale cleaning and other non-potable uses ( Lazarova 

 et al .,   2012 ). 

 In addition to community consultation processes, pricing mechanisms were put into place, consisting of fi xed and 

volumetric costs chosen to refl ect the willingness-to-pay of consumers. Bora Bora put in place a two-part pricing structure 

with a declining block rate with lower per unit prices than potable water. Large end-users and tourism-related businesses 

helped to increase public acceptance of reused water by providing funding to the reuse industry, which helped to keep 

costs low for small consumers ( Lazarova  et al .,   2012 ). 

 As a result of Bora Bora ’ s expanded water portfolio, freshwater resources are being conserved, the lagoon environment is 

being protected, businesses are reaping economic benefi ts, and the community as a whole is adopting and accepting more 

sustainable practices. In addition to the facilities already in place, Bora Bora would like to extend the operation to include a 

more widespread network of fi re protection infrastructure and a UF/RO membrane facility for the production of potable 